TITLE
OUR REFERENCE
DESCRIPTION OF SAMPLE

SAMPLE SUBMITTED BY

MANUFACTURER
BRAND

MODEL

‘COUNTRY OF ORIGIN
BODY MARKINGS

TEST REQUIRED

PERIOD OF TESTS

1. DIMENSIONS

Unit 8, 75/F., Universal Ind, Oy,
2825 Shan Maf Streat,

Fis Tan, Shatn, N1, Hong Kong.
. Tel (A52) 2005 5738 Fax: {852 2897 0788
TEST REPORT ol iUk erms com
Testing of Ball Vaive
J13427E

15mum (1/27) Chrome plated brass ball valve with female serewed ends
to BS21; pressure rating 25 Bar

Purdon King (International) Lid.
19/F.,, Tak Lee Commercial Building,
113-117 Wanchai Road, Hong Kong.

PEGLER YORKSHIRE GROUP LTD.

BEGLER

BB10D

ENGLAND

PEGLER &
ENGLAND PN2§

¢ 1. Dimensions and
2: BS1010: Part 2: 1973 Hydraulic pressure test

{Note : there is no British Standard for this type of valve. To show that the
sample can perform as good as a stop valve, some procedures laid down in
BS1010: part 2 were adopted for reference.)

13" to 20" October 2009

RESULTS: - (apply only to the sample tested)
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Sample
MNominal size  {oun) 15
Body thickaess (mm) - 1.3
Mote : the female threads at the inlet and at the outlet of the sample comply with BS21,
2. HYDRAULIC PRESSURE TEST (BS1010 Part 2 CL1.7)
Body Test Seat Test
Test , Test .
Pressure | Duration Remark Pressure Duration Remark
(bar) {SGC} (bar) (SEC)
Sample 375 60 Pass 27.5 60 Pass
—Bs S : .
Requirement 20 _ 60 / 20 60 /
Note : no leakage was detected during the above tests.
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TEST _REPORT i et o !
. ' !
QUR RETERENCE NOJI3427E (B2 };
3. CHEMICAL COMPOSITION (BSI010 Part 2 C1.2.2) %
_ Elements Compositions (%) Designation
Component R : _ Other 1 10 |
Cu n Pb Sn Ni Fe Mn Al As Impurities BSENIZ165
Body 585 | 385 ) 21 10251022 03§ 00 | 002 00 0.1 CW617N
Note: the test results comply with BSEN12165 requirements Tor grade CW617N copper-zine-Tead alloy,
)
}
4. SUMMARY OF RESULTS (apply only to the sample tested) ]
Dimiensions - As shown in sectton 1 %
Hydraulic pressure test - Satisfactory
Chemical composition - Batisfactory }

Remark : the internal water passage surface (except that of the intemial ball (Nutek's test report no.J 134270 refers.))

of the sample does not have any metallic coating,
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Figure |« 15mm {1/27) Chrome plated brass ball valve
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TITLE

OUR REFERENCE

DESCRIPTION OF SAMFPLE

SAMPLE SUBMITTED BY

MANUFACTURER

BRAND
MODEL

COUNTRY OF ORIGIN

BODY MARKINGS

TEST REQUIRED

PERIOD OF TESTS
RESULTS: - {apply only to the sample 1ested)

1. DIMENSIONS

SYSTEMS,

TEST REPORT

Testing of Ball Valve

J13427F

LT

Upit B, 13E,, Usiversd ind. OF.

2325 Bhan Mst Sy,

Fohan, Shals, NI, Hong Koag.

Ted (552 HRE B756  Fay; (RS2 2ERE (745
Ermnik noteldinulekeysiems com

20mm (3/47) Chrome plated brass bail valve with female screwed ends

to BS21; pressure rating 25 Bar

Purdon King {International) Lid,

19/F., Tak Lee Commercial Building,
113-117 Wanchai Road, Hong Kong,

PEGLER YORKSHIRE GROUP LTD.

PEGLER

PB10G

ENGLAND

PEGLER
ENGLAND

i. Dimenstons and

Y
PNZ3

2. B31010: Part 2: 1973 Hydraulic pressure test
(MNote : there is no British Standard for this type of valve. To show thatthe
sample can perform as good as a stop vaive, some procedures Taid down in
BS1010 : part 2 were adopted for reference.)

13™ to 20% October 2000

Sample
Nominal size  (mm) 20
{ Body thickness (mm) 1.3

Note : the Temale threads nt the inlet and at the outlet of the sample comply with BS21.

2. HYDRAULIC PRESSURE TEST (BS1010 Part 2 C1.1.7)

Body Test Seat Test
Test . Test : : )
Pressure | Duration Remark Pressure Duration Remark
(bar) (sec) (bar) (sec)
Sample 37.5 60 Pass 275 60 Pass
BS : ,
Regnirement 20 60 / 20 60 /
Note : no leakage was detected during the above tests.
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TEST REPORT

OUR REFERENCE NI 3427F (P23

3. CHEMICAL COMPOSITION (BS1010Part 2 C12.2)

Ul B 331, Undvarss! ind, Otz
#3555 Sopn Ml Birest,

Fa Tam, Shabn, M1, Hong Yoy,
Tek {B53) 3605 5736 Fax [B52) F682 0768
B alde MEnUERy alos o

Elements Compositions (%) Designation
Component ' - Otber lo
Cu Zn Ph Sn M Fe Mn Al As lmpurities BSEN12163
Body 582 388 ) 20 [ 023 1025|025 | 0.0 | 0.03 0 0.0 19 CWaI7N

Note: the test results comply with BSEN12165's requirements jor grade CW617N copper-zinc-lead alloy.

4, SUMMARY OF RESULTS (apply only to the sample tested)

Dimensions

Hydraulic pressure test

Chemical composition

Remark : the internal water passage surface (except that of the internal ball (Nutek's test report no.J 134270 refers )

Date: 23 W{df)@}}@\ 27%? Authorized signature

- As shown In sestion ]
- Satisfactory

- Satisfactory
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s et oo i Tl Bt i et S Gl - v’ B it - ront vt ingone o s et i Tt Tt e o b St v i Tyt g bt oy St e 57 Gt Gl i e B et

{
{
{
{
{
{
i
{
{
|
i
{
{
!
!
!
!
{
{
{
!
|
{
% of the sample does not have any metallic coating.
{
!
{
{
{
{
i
1
{
i
!
{
{
{
|
|
f
{
|
{
{
{
{
E

7
Samson WK Yiu

{ Direcior )

o o o -t e St S el g ¢ b g 5 Tl i 5 m v e M S e 5 e B R BB s 0 st BB S« Bt 5 ek ¢ Bt

e bt g P, B A ST ol L . . . . g e o} i G4 M A il e e Mé

S, LTD

:
'
!
]
I
}
}
!
!
!
{
l



- . - " ; - - o i i e . s o A A AL, AL -
I T T T TR LI M b P N, M 1 ST BT . T, S M A NS WASART MRS, btk | i, s . o T T B} W . T | s P ey RGN, AP PG G . WS, i s M ki | R, TSP S« AMRIAR ¢ GO T Lt

SR

F

B
Tl iB
Bk

5
i

- % Ba
8 m.ﬁ.m
I oEh e
4y
SR gmib
W s BR A
a_wms*.,.}ﬂ
43 m/w

E|

H

Fo Tan,

| structure

L5 fermn

POse §

-
fregd
e B P i i e gh s e ettt i ke Sy it il Ho

011342781

T MOl A, ] i s e, A M . bl T R MO o, sl skt e

smantled sanple toex

i

TEST REPORT

OUR REVERENCE
-Thed

L

ae

Figure 1 - 20mm (3747 Chrome plated brass ball vaive
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Unlt 8, 138, Universet Ind. O,

2325 Sha Mel Sheal,

FoTan, Shawn, NI, Hong Kong.

Ted; (BS2) 2605 5736 Fox: {B57) 2802 0795

T_'E S T REBPORT Bl i Bnulekeysioms com
TITLE ;. Testing of Ball Valve
OUR REFERENCE o J13427G

TPt Sl St i W1 g, Sl ¥k

DESCRIPTION OF SAMPLE  : 25mum (17) Chrome plated brass ball valve with female screwed ends
16 BS21; pressure rating 25 Bar

SAMPLE SUBMITTED BY @ Purdon King (International) Ltd. 1
19/F., Tak Lee Commercial Building, i
113-117 Wanchai Road, Hong Kong, 3
MANUFACTURER :  PEGLER YORKSHIRE GROUP LTD.
BRAND : PEGLER
MODEL . PBIDD 5
COUNTRY OF ORIGIN . ENGLAND
BODY MARKINGS : PEGLER 1
ENGLAND PN25
TEST REQUIRED : 1. Dimensions and
2. BS1010: Part 2: 1973 Hydraulic pressure test ]

{Note : there is no British Standard for this type of valve. To show that the
sample can perform as good as a stop valve, some procedures laid down in
BS1010 : part 2 were adopted for reference.)

PERIOD OF TESTS : 13" 10 20% October 2009
RESULTS: - (apply only to the sample iested)

1. PIMENSIONS
Sample
Nominal size  (mm) 15
Body thickness {mn) 1.0

Note : the female threads at the inlet and at the outlet of the sample comply with BS21.

2. HYDRAULIC PRESSURE TEST (BS1010 Part 2 CL1.7)

Body Test ) Sent Test
Test . Test .
Pressurs Duration Remark Pressure Duration Remark
(bar) (sec) (bar) (se¢)
Sarnple 3715 60 Pass 27.5 60 Pass
BS : -
Requirement 20 60 i 20 af) f
Node : no leakape was deteeted during the above tests,
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1l B, 13IF,, Universsl Ind. Oir,
2325 Shan Mel Streel,
FiTar, Shatin, 8.7, Hang Hong,

YSTE
Tol. (852} 2BUBSTAE Fax (B52} 2687 0765

TEST REPORT E-mal: ek Eratakegeems gom

OUR REFERENCE NQJ13427G (P.2)

3, CHEMICAL COMPOSITION (BS1010 Pari 2 C1.2.2)

Elemenis Compoesitions (%) Destgnation
Component " ' Other 0
Cu In Pb Sn N1 Fe Mn Al As Impurities BEEN1Z2163

Body 584 386 7 2.0 | 0.25 ) 029 1 026 ) 60 | 003 00 0.17 CWoITN
MNote: the test results comply with BSEN12163's requirements for gi‘ade CWaITN copper-zine-fead alloy.

4. SUMMARY OF RESULTS (apply only to the sample fested)

b st P e b Bk ¥k > et ¢ Wit < S Bt Brcnt B, 3 s it § S it | Ban o B

Dimensions - As sliown insection 1
Hydraulic pressure test - Satistactory
Chemical composition - Satisfactory

Reynark ; the internal waler passage sorface {except that of the internal ball (Nutek's test report no.J13427D refers.))
of the sample does not have any metallic coating.

[ —

Date : 3‘5‘”{@#@4& 2&%? Authorized signature ﬁ

Nutek Systemi I& 2 tesiing sgeney, Samson W. K. Yiu
epproved by the Water Autkority and o

Government Suppliss Department, for . )
testing water supply fittings, ( Drirector )
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Figure § - 28mm (1) Clirome plated brass ball valve
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Figure 2 - The dismantled sample 1o expose its intemnd structure
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TITLE

OUR REFERENCE

L Lt — a— M.-—a‘:.m—gy-‘-clé

EK SYSTEMS, LTD. s

Fo Tan, Shatin, NT., Hong Kong,

Tel: {852) 2605 5736 Fax: (852) 2602 0798

TEST REPORT

E-mail: nutek@nuteksystems.com

Testing of Ball Vaive
J14126C

DESCRIPTION OF SAMPLE  : 32mm (14" ) Chrome plated brass ball valve with female screwed ends

SAMPLE SUBMITTED BY

MANUFACTURER

BRAND
MODEL

COUNTRY OF ORIGIN

BODY MARKINGS

TEST REQUIRED

PERIOD OF TESTS

to BS21; pressure rating 25 Bar
Purdon King (International} Ltd.
19/F., Tak .ee Commercial Building,
113-117 Wanchai Road, Hong Kong,

PEGLER YORKSHIRE GROUP LTD.

PEGLER

FB16GO

ENGLAND

PEGLER 1%
ENGLAND PN25

1. Dimensions and

2. BS1010: Part 2: 1973 Hydraulic pressure test
(Note : there is no British Standard for this type of valve. To show that the
sample can perform as good as a stop valve, some procedures laid down in
BS1010 : part 2 were adopted for reference.)

: 16" to 28" December 2009

RESULTS: - (apply only to the sample tested)

1. DIMENSIONS
Sample
Nominal size  (mm) 32
Body thickness (mm) 2.0

Note : the female threads at the inlet and at the outlet of the sample comply with BS21.

2. HYDRAULIC PRESSURE TEST (BS1010 Part 2 CL.1.7)

Body Test Seat Test
Test . Test .
Pressure Duration Remark Pressure Duration Remark
(bar) {sec) (bar) (sec)
Sample 375 60 Pass 27.5 60 Pass
BS
Requirement 20 60 / 20 60 /

Note : no leakage was detected during the above tests.
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NUTEK SYSTEM D. meorise ™
I w 23-25 Shan Mei Street,
Fo Tan, Shatin, N.T., Hong Kong.
Tel: (852) 2605 5736 Fax: (§52) 2602 0798

TEST REPORT E-mall: nulek@nuteksystems.com

OUR REFERENCE NQ.J14126C (P.2)
3. CHEMICAL COMPOSITION (BS1010 Part2 C1.2.2)

Elements Compositions (%) Designation
Component ; Other |
Cu Zn Pb Sn Ni Fe Mn Al As Impurities BSEN12165
Body 585 3851216 [ 0261025023 60 | 00 | 00 0.1 CW617N

Note: the test results comply with BSEN12165's requirements for grade CW617N copper-zinc-lead alloy.

4. SUMMARY OF RESULTS (apply only to the sample tested)

Dimensions - As shown in section 1
Hydraulic pressure test - Satistactory
Chemical composition - Satisfactory

Remark : the internal water passage surface (except that of the internal ball (Nutek's test report no.J13427D refers.))
of the sample does not have any metallic coating.

44 '
Date: {1 W’Z@f ©__Authorized signature : rﬁ
Nutek Systems is a testing agomey. Sams{)'n W.K. Yiu

spproved by tho Water Authority and
Government Supplics Department, for u
testing water supply fittinga. { Director )
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NUTEK SYSTEMS, LTD. zamsa e
S 7 D a 2325 Shan Mei Street,
Fo Tan, Shatin, N.T., Hang Kohg.
Tel: (8523 2605 5736 Fax: {B52) 2692 0798

TEST REPORT E-mail: rutek@nuteksystems.com

OUR REFERENCE NO.J14126C (P.3)

Figure 1 - 32mm (1%") Chrome plated brass ball valve

Figure 2 - The dismantled sample to expose its internal structure
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NUTEK SYSTEMS,

TEST REPORT

RESULTS: - (apply only to the sample tested)

1. DIMENSIONS
Sample
Nominal size  (mm) 40
Body thickness {mm) 1.8

2. HYDRAULIC PRESSURE TEST (BS1010 Part 2 CI1.1.7)

el e el

LTD.

Ar—

Unit B, 13/F., Universal Ind, Ctr,,
23+25 Shan Me! Street,

Fa Tan, Shatin, N.T., Hong Kong.
Tel: (B52) 2605 5736 Fax: {(852) 2692 0798
E-mail: nulek@nuleksystems.com

Note : the female threads at the inlet and at the outlet of the sample comply with BSZ1.

TITLE Testing of Ball Valve
OUR REFERENCE J14126A
DESCRIPTION OF SAMPLE 40mm (1%" } Chrome plated brass ball valve with female screwed ends
to BS21; pressure rating 25 Bar
SAMPLE SUBMITTED BY Purdon King (International) Ltd.
19/F., Tak Lee Commercial Building,
113-117 Wanchai Road, Hong Kong.
MANUFACTURER PEGLER YORKSHIRE GROUP LTD.
BRAND PEGLER
MODEL PB100
COUNTRY OF ORIGIN ENGLAND
BODY MARKINGS PEGLER 1%
ENGLAND PN25
TEST REQUIRED : 1. Dimensions and
2. BS1010: Part 2: 1973 Hydraulic pressure test
(Note : there is no British Standard for this type of valve. To show that the
sample can perform as good as a stop valve, some procedures laid down in
BS1010 : part 2 were adopted for reference.)
PERIOD OF TESTS 16" to 28" December 2009

Body Test Seat Test
Test . Test .
Pressure Duration Remark Pressure Duration Remark
(bar) (sec) (bar) (sec)
Sample 375 60 Pass 275 60 Pass
BS
Requirement 20 60 / 20 60 /

Note : no leakage was detected during the above tests.
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N U TE K SYSTE : S LT D Unit 8, 13/F., Universa! Ind. Ctr., 2
] ’ a 2528 Shan Mel Street, l
Fo Tan, Shatin, N.T,, Hong Kong. A
Tel: (852) 2605 5736 Fax: (B52) 26020798 ¢
TEST REPORT ol @S S i
!
OUR REFERENCE NO.J14126A (P.2) A
3. CHEMICAL COMPOSITION (BS1010Part 2 C1.2.2) }
Elements Compositidns (%) Designation :
Component - Other 1 1© !
Cu Zn Pb Sn Ni Fe Mn | Al As | mpurities BSEN12165
Body 583 [ 386 | 22 | 028 023|025 60 | 00 0.0 0.14 CW61ITN
Note: the test resulis comply with BSEN12165's requirements for grade CW617N copper-zine-lead atloy.
}
4. SUMMARY OF RESULTS (apply only to the sample tested)
Dimensians ~ As shown in section 1 l
Hydraulic pressure test - Satisfactory Z
!
Chemical composition - Satisfactory ]
!
Remark : the internal water passage surface (except that of the internal ball (Nutek's test report no.J13427D refers.)) f
of the sample does not have any metallic coating, l
!
- W
Date : |1 ;Tﬂ/buﬁdfg Z0{0 _ Authorized signature :
Nutek Systems iz a testing sgeoncey, Samson W.K. Yiu 1
gpproved by tbe Water Authority and b
G nt Supplies Department, for .
:czr::: m:.:aze: v:fp;l:f fittings, { Director )
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UTE K Y T T Uni B, 18/F., Universal Inc. Cir.,
y g 23-25 Shan Mei Slreel,
Fo Tan, Shatin, N.T., Hong Kong.
Tel: {852) 2605 5736 Fax: (852) 2682 0798

T E ST REPORT E-mail: nulek@nuteksystemns.com
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OUR REFERENCE NO.J14126A (P.3)

<

Figure 1 - 40mm (1%") Chrome plated brass ball valve
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NUTEK SYSTEMS LTL

Unit B, 13/F., Universal Ind. Cle,,

23-25 Shan Mei Street,

Fo Tan, Shatin, N.T., Hong Kong.

Tel: {852) 2605 5736 Fax: (852) 2692 0788

TEST REPORT E-mail: nulek@nuteksysterns.com
TITLE :  Testing of Ball Valve
OUR REFERENCE : J14126B

DESCRIPTION OF SAMPLE  :  50mm (2" ) Chrome plated brass ball valve wnth female screwed ends
to BS21; pressure rating 25 Bar

B o L S pr Ly

SAMPLE SUBMITTED BY : Purdon King (International) Ltd,

19/F., Tak Lee Commercial Building,

113-117 Wanchai Road, Hong Kong. }
MANUFACTURER : PEGLER YORKSHIRE GROUP LTD. 2
BRAND : PEGLER
MODEL : PBI100

COUNTRY OF ORIGIN : ENGLAND

BODY MARKINGS : PEGLER 2
ENGLAND PN25

TEST REQUIRED : 1. Dimensions and
2.BS1010: Part 2: 1973 Hydraulic pressure test
(Note : there is no British Standard for this type of valve. To show that the
sample can perform as good as a stop valve, some procedures laid down in
BS101G : part 2 were adopted for reference.)

PERIOD OF TESTS . 16" to 28" December 2009
RESULTS: - {apply only to the sample tested)

1. DIMENSIONS

Sample

Nominal size  (inm) 50
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Body thickness (mm) 2.0 1
Note : the female threads at the inlet and at the outlet of the sample comply with BS21. !
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2. HYDRAULIC PRESSURE TEST (BS1010 Part 2 CL1.7)

Body Test Seat Test
Test . Test .
Pressure Di(l;g?)on Remark Pressure D?Srgg)on Remark
(bar) {bar)
Sample 37.5 60 Pass 27.5 60 Pass
BS
Requirement 20 60 / 20 60 /

Note : no leakage was detected during the above tests.
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E S S LTD Unit B, 13/F., Universal ind. Ctr.,
NUTEK SYSTEMS, . 2oz en i em

Fo Tan, Shatin, N.7., Hong Kong.

Tel: (852) 2605 5736 Fax: (B52) 2692 0798

TEST REPORT E-nall: nutek@nuteksystems.com

OUR REFERENCE NO.J14126B (P.3)
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Figure 1 - 50mm (2") Chrome plated brass ball valve

A - Ball
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TEST REPORT

TITLE : Testing of Plating
OUR REFERENCE 1 J13427D
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Unit B, 13/F., Universal ind. Ctr.,
I m  23-25 Shan Mei Street,

Fo Tan, Shatin, N.T., Hong Keng.

Tel: {B52) 2605 5736 Fax: (852) 2602 0708

E-maif: rutek@nuleksystarms.com

FSJ NUTEK SYSTEML.:;, LTD,

Cerified Trye Copy

DESCRIPTION OF SAMPLE  : Metallic plating on the "ball" of "PEGLER" brand ball valves

SAMPLE SUBMITTED BY :  Purdon King (International) Litd.
15/F., Tak Lee Commercial Building,
113-117 Wanchai Road, Hong Kong.
MANUFACTURER : PEGLER YORKSHIRE GROUP LTD.
BRAND : PEGLER

MODEL OF THE BALL VALVES : PB100

COUNTRY OF ORIGIN : ENGLAND
TEST REQUIRED : BS7766: 1994
PERIOD OF TESTS ;13" to 25™ February 2009

RESULTS: - (apply only to the sample tested)

The test results are as shown in the subsequent page.
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1. The extraction procedures were performed and the results are as follows:

Concentration of metal in the final extract (ug/l)
Arsenic Cadmium | Chromivm | Mercury Nickel Lead Antimorny | Selenium

1% test piece <50 <5 <50 <1 <50 <50 <10 <10
2" test piece | <50 <5 <50 <1 <50 <50 <10 <10
3% test picce | <50 <5 <50 <1 <50 <50 <10 <10
4" test piece <50 <5 <50 <1 <50 <50 <10 <10
5% testpiece | <50 <5 <50 <1 <50 <50 <10 <10
6" test piece | <30 <5 <50 <1 < 50 <50 <10 <10
T testpiece | <S50 <35 < 50 <1 <50 <50 <10 <10
8" test piece | <50 <5 <50 <1 <50 <50 <10 <10
9" test piece | <50 <5 <50 <1 <50 <50 <10 <10
10" test piece <50 <35 <50 <1 <50 < 50 <10 <10
11" test piece <50 <5 <50 <1 <350 <50 <10 <10
12" test piece < 50 <5 < 50 <1 <50 <50 <10 <10
13% test picce <50 <5 <50 <1 <50 <50 <10 <10
14™ test piece <50 <5 <50 <1 <50 <50 <10 <10
15% test piece <50 <5 <50 | <1 <50 < 50 <10 <10
16™ test piece <50 <5 <50 <1 <50 < 50 <10 <10
17" test piece <50 <5 <50 <1 <50 < 50 <10 <10
18" test piece <50 <5 <50 <1 <50 <50 <10 <10
19" test piece <50 <5 <50 <1 <50 <50 <10 <10
20" test piece <50 <3 <50 <1i <50 <50 <10 <10

Mean (M} :

vaweofe | <so | <5 | <s0 | <1 | <50 | <50 | <10 | <10
determinations

Sample

s test <12.5 < 1.25 <125 <0.25 <12.5 <125 <2.5 <2.5
g pieces

; BS

Require - <50 <5 <50 <1 <50 <50 <10 <10
ment

As shown above, the overall result of the analyses of the final exfracts for each metal determined, when
multiplied by a factor of 0.25 does not exceed the maximum prescribed concentration for that metal laid
down in annex B of BS7766.

2. Conclusion : the above test result complies with BS7766.

Date :_{ bt M 2070 Authorized signature : ﬁ/

Nutek Systems is = testing Bgency, Samson W.K. Yiu
spproved by the Water Authority and
Government  Suvplies Department, for ( D].ICCtOT)

testing  waier  supply fittings,
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